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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 1881 '
CLIENT UNIBUILD SAMPLED BY g | UNIBUILD
PROJECT Alameen Bridge SAMPLING METHOD ___: BS 1881
CONSULTANT ACE Cement Conten/Type 450/0PC .
OWNER S g Gl dule) 2109 |STRUCTURE TYPE i | 7osa Bl 4
DATE OF CASTING, 20-Aug-2023 SPECIFIED STRENGTH : 400 kg/cm2
PQURED QUANTIT! 22m NO. OF CUBES MADE __:

N S 200 mm date of test 23-Aug-2023
TARGET SLUMP 200:230mm CONCRETETEMP CCO & | 25
Specimen Refereace 1 2 3
[Age of Test ( Days) 3 3 3
Average Dimension (n 150 150 150
Mht (g) 8530 8674 8611
Density ( kg/n+®) 2527 2570 2551
Failure Load ( kN) 903 826 817
Comp. Strength Kg/c) 409 374 370
Mode of Failure A A A
Average28 Days 385
Ratio% 96

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983
Satisfactc MODES OF FAILURE AS PER B! Unsatisfactory

Remarks : @

Density measurement is carried out in accordance with o>

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Remarks: Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Lab Technician Lab Incharge QC Engineer QC Consultant
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881

CLIENT _ UNIBUILD SAMPLED BY 2 UNIBUILD
PROJECT Alameen Bridge SAMPLING METHOD __: BS 1881
CONSULTANT ACE Cement Conten/Type 450/0PC
OWNER G 9 Sylall daiall 2.l |STRUCTURE TYPE 7 ssaa QAL ARy
DATE OF CASTING 16-Sep-2023 SPECIFIED STRENGTH : 400 kg/cm2
POQURED QUANTITY 25m NO.OF CUBES MADE _:

INCRETE | 200 mm date of test 23-Sep-2023
TARGET SLUMP 290:230mm CONCRETE TEMP (°C) __: 25
Specimen Reference 1 2 3
Age of Test ( Days) 7 7 7
Average Dimension (f 150 150 150
Weight (g) 8345 8367 8451
Deusity ( kg/m?) 2473 2479 2504
Failure Load ( kN) 869 880 876
Comp. Strength Kg/ert 394 399 397
Mode of Failure A A A
Average28 Days 397
Ratio% 99

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983
Satisfactc MODES OF FAILURE AS PER B! Unsatisfactory

Remarks :

Density measurement is carried out in accordance with oo

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Remarks :  Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Lab Technician Lab Incharge % QC Consultant
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BOX SECTION AX—-5 : AX-—7

NUMBER OF SIDES = 2 SIDES

61960 5400
1+ @ 1+ 34 @ 2+
|
ted 1] 3e 2e)
SIDE VIEW BOX SZCTION AX-5 AX—"7
000
| 13400 ]
2 IFCO 1 ,—'I'i\ /—)
:zm___‘l‘_‘l?" \\% 3/—’_’ 2600 ; /’J 2000 l
i B CONCRETE D_IMENSIONS l N = 7"2“ A —l CONCRETE DTMENSIONS E%LEm1/50

SCALE 1/50
AVG.Perimeter of a Sector = 16.36 m
Total length = 0.60 m

CONCRETE DIMENSIONS SCALE 1/50
Perimeter of a Sector = 16.75 m

Total length = 5.40 m

AREA OF SIDE = 4.25 m2

14385

= 14465 — 3 ALy ) . 14450
23 2600 % //
Z%&_m_m_m / : %//////////////////////////////// % i %{{“

NUMBER OF SIDES = 1 SIDES
AREA OF SIDE = 32.365 m2

ANTILIVER AX—5 OF BOX —A7
TOTAL AREA = 37.40 m2
AREA OF BEAMS AND SLAB = 17.51 m2
AREA OF Hatched ZONE = 19.89 m2

i R _AX—=5 OF BOX —
TOTAL AREA = 37.596 m2
AREA OF BOX SECTION AT CANT.3 = 23.459 m2
AREA OF Hatched ZONE = 14.137 m2

Perimeter of a Sector = 15.9
Total length = 61.96 m

Z:

= AS5—A7

TOTAL AREA = 26.8 m2
AREA OF BOX SECTION AT DIA.1 = 18.94 m2

AREA OF Hatched ZONE = 7.86 m2
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881

CLIENT UNIBUILD  |SAMPLED BY . UNIBUILD
PROJECT. Alameen Bridge SAMPLING METHOD 2 BS 1881
CONSULTANT ACE LCement Conten/Tyvpe 450/0rC
OWNER Sl g dylall dalalf Al ISTRUCTURE TYPE & 7 s A0 4Ly
DALE OF CASTING 20-Aug-2023 SPECIFIED STRENGTH : 400 kg/cm2
] JANTIT) 22 m NO. OF CUBES MADE __:
SLU 200 mm date of test 23-Aug-2023
T
LA§QEL§LL}LE 200:230mm CONCRETE TEMP () : i 25
Specimen Reference 1 2 3
[Age of Test (Days ) 3 3 3
Average Dimension (150 150 150
Weight (g 8530 8674 8611
Density ( kg/m®) 2527 2570 2551
Failure Load ( kN) 903 826 817
Comp. Strength Kg/eyg 409 374 370
Mode of Failure A A A
Average28 Days 385
Ratio% 96

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983
Satisfactc MODES OF FAILURE AS PER B! Unsatisfactory

Remarks :

Density measurement is carried out in accordance with o>

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Remarks : Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Lab Technician Lab Incharge QC Engineer QC Consultant
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881

STl 19 B hebl G il } eI
B R

CLIENT UNIBUILD SAMPLED BY : UNIBUILD
PROJECT Alameen Bridge SAMPLING METHOD : BS 1881
CONSULTANT ACE nent Cont 450/0PC
OWNER SISl 3 Gyl datadl Ll STRUCTURE TYPE ¢ 7 ssa AL ATy
DATE OF CASTING 16-Sep-2023 SPECIFIED STRENGTH : 400 kg/em2
POURED QUANTIT 25m NO.OF CUBESMADE __:

CONCRE 200 mm date of test 23-Sep-2023
TARGET SLUMP 200:230mm CONCRETE TEMP (°C) ___: 25
Specimen Reference 1 2 3

Age of Test ( Days) 7 7 7

Average Dimension ( 150 150 150

Weight (g) 8345 8367 8451

Deunsity ( kg/m’) 2473 2479 2504

Failure Load (LN} 869 880 876

Comp. Strength Kg/cr 394 399 397

Mode of Failure A A A

Average28 Days 397

Ratio% 99

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983
Satisfactc MODES OF FAILURE AS PER B! Unsatisfactory

Remarks : @

Density measurement is carried out in accordance with oo

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Remarks: Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Lab Technician Lab Incharge QC Engineer QC Consultant
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881

CLIENT e UNIBUILD SAMPLED BY : UNIBUILD

PROJECT |  Alameen Bridge SAMPLING METHOD ___: BS 1881

CONSULTANT ACE Cement Conten/Type 450/0PC

ownER Sl 3 8yl dolalt .9} [STRUCTURE TYPE.____ Gy

DATE OF CASTIN 20-Sep-2023  |SPECIFIED STRENGTH : 400 kg/cm2

POURED QUANTIT) 3 |NQ.OFCUBESMADE __: |

co\c RETE sx,uu* 200 mm date of fest 27-Sep-2023
200:230mm ICONCRETE TEMP (°C) _: 23

Specimen Reference 1 2 3

[Age of Test (Days ) 7 q 7

Average Dimension ( 150 150 150

Weight (g) 8364 8414 8404

Density ( kg/m®) 2478 2493 2490

Failure Load ( kN) 866 875 846

Comp. Strength Kg/ey . 393 397 384

Mode of Failure A A A

Average28 Days 391

Ratio% 98

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983
Satisfactc MODES OF FAILURE AS PER B! Unsatisfactory

Remarks : ﬁ

Density measurement is carried out in accordance with oo

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Remarks : Specified Loading Rate Rangé = 4.5kN/S to 9.0 kN/S or (6.8kIN/S)

Lab Technician Lab Incharge QQE}rgineer QC Consultant
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881

CLIENT _ UNIBUILD SAMPLED BY 3 UNIBUILD
[PROJECT Alameen Bridge SAMPLING METHOD : BS 1881

- {CONSULTANT ACE Cement Conten/Type 456/0FC
OWNER GHUS 5 3 dall daladi Ayl J . ; Ul g8
DATE OF CASTIN 21-Sep-2023 SPECIFIED STRENGTH : | 400 kg/cm2
POURED QUANTIT! 3 NO.OF CUBESMADE__:
CONCRETE SLUMP 200 mm date of test 28-Sep-2023
TARGET SLUMP 290:230mm CONCRETE TEMP (°Cy __: 25
Specimen Reference 1 2 3
[Age of Test (Days ) 7 7 7
Average Dimension (f 150 150 150
Weight (2 8421 8394 8451
Density ( kg/m®) 2495 2487 2504
Failure Load (kN) 844 838 849
Comp. Strength Kg/eig 383 380 385
Mode of Failure A A A
Average28 Days 382
Ratio% 96

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983
Satisfactc MODES OF FAILURE AS PER B! Unsatisfactory

Remarks :

Density measurement is carried out in accordance with oo

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Remarks :  Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Lab Technician Lab Incharge C Engineer QC Consultant
]
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881

CLIENT UNIBUILD SAMPLED BY : UNIBUILD
MT Alarneen Bridge SAMPLING METHOD : BS 1881
CONSULTANT ACE Cement Conten/Lype 450/0pPC
IOWNER LS 9 (ylall delali &g STRUCTURE TYPE Uiag g
n _ STING! 24-Sep-2023 SPECIFIED STRENGTH = 400 kg/em2
POURED QUANTIT! 3 NO.OF CUBES MADE _©

NCRETE iV 200 mm date of test 1-0ct-2023
TARGET SLUMP 260:230mm N "EMP (© > 25
Specimen Reference 1 2 3
|Age of Test ( Days ) 7 7 7
|Average Dimension (d 150 150 150
Weight (g) 8421 8364 8328
Density ( kg/m?) 2495 2478 2463
Failure Load ( kN} 887 837 869
Comp. Strength Kg/eit 402 389 394
Mode of Failure A A A
Average28 Days 395
Ratio% : 99

MODES OF FAILURE AS PER BS 1881 : Part 116 . 1983

Satisfactc MODES OF FAILURE AS PER B! Unsatisfactory

Remarks :

Density measurement is carried out in accordance with o>

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Remarks : Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Lab Technician Lab Incharge /QCEpgineer QC Consultant
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881

CLIENT UNIBUILD |SAMPLED BY : UNIBUILD
PROJECT Aiameen Bridge SAMPLING METHOD 3 BS 1881
CONSULTANT ACE Ce L 450/0PC
QWNER Syl 3 §ylali Aalali Ayl [S 3 ¢ J A 7 J35a S05SH 4l
DATE OF CASTING 26-Aug-2023 SPECIFIED STRENG I & 408 kgiem2
POURED QUANTIT) 2m NO. OF CUBES MADE___ :

CONCRETE SLUMP 200 mm date of test 17-Sep-20623
TARGET SLUMP 200:230mm CONCRETE TEMP.°CQY i 25
Specimen Reference 1 2 3

Age of Test ( Days) 28 28 28

Average Dimension (J 150 150 150

Weight (2) I 8470 8452 8514

Density { kg/m®) 2510 2504 2523

Failure Load ( kN) 1079 1089 1056

Comp. Strength Ke/c 489 494 479

Meode of Failure A A A

Average28 Days 487

Ratio% 122

MODES OF FAILURE AS PER BS 1881 : Part 116 :

1983

Satisfactc MODES OF FAILURE AS PER B! Unsatisfactory

Remarks :

Density measurement is carried out in accordance with o>

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Remarks : Specified L.oading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)
Lab Technician Lab Incharge QC Engineer QC Consultant
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881

CLIENT UNIBUILD SAMPLED BY ; UNIBUILD
PROJECT Alameen Bridge ISAMPLING METHOD ___: BS 1881
CONSULTANT. ; ACE Cement Conten/Tvpe 450/0PC
OWNER Sl g Gylall dala)i Ll [STRUCTURE TYRE i | 7 assa dmi 4k
@A-Tl: OFCA SU\.QJ 28-Aug-2023 SPECIFIED STRENGTH : ‘ 400 kg/cmiz
POURED QU \\"1' 22m NO. OF CUBES MADE __:

CONCRET SLL .\1‘.1} 260 mm date of test 23-Aug-2023
yar v L 200:230mm CONCRETETEMPCC) : | 25
5

Sy Koheonew § 1 2 3
[AO( of Test{ Davs) 3 3 3
'F.\\-‘\'-‘;rga T Umeénsion (1 150 150 159
gy ( o) §330 $474 R611

Y N 2527 — 2551 ia
Failure L.ond { kN) 903 826 817
lComn. & -t Kefed 409 374 370
Mode of 'oilure A A A
Avomee2R T)LE.'.'SV 385
! % 96

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983
Satisfactc MODES OF FAILURE AS PER B! Unsatisfactory

Remarks :

Density measurement is carried out in accordance with oo

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Remarks :  Specified Loading Rate Range = 4.5kN/S to 9.0 kIN/S or (6.8kN/S)

Lab Technician Lab Incharge QC }:;f:nger ) QC Consuitant
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881

CLIENT - UNIBUILD SAMPLED BY i UNIBUILD
M— A Alameen Bridge SAMPLING METHOD BS 1881
CONSULTANT . ACE Cement Conten/Tvpe 350/0pPC
OWNER L (§)uS 9 Bylall daled) gl ISTRUCTURE TYPE e A
DATE OF CASTIN ‘cl 2-Sep-2023 SPECIFIED STRENGTH : 250 kg/em2
POURED OUANTIT 45 NO.OF CUBES MADE__:

i IMP 200 mm date of test 9-8ep-2023
W 200:230mm CONCRETE TEMP (°C} ¢ 25
Specimen Reference 1 2 3
Age of Test ( Days) 7 7 Vi
Average Dimension (1 150 150 150
Weight (g) 8367 8371 8362
Density { kg/m®) 2479 2480 2478
Failure Load ( kN) 527 565 526
Comp. Strength Kgleyy 239 256 238
Mode of Failure A A A
Average28 Days B - 244
Ratio% 97.80

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983
Satisfactc MODES OF FAILURE AS PER B: Unsatisfactory

Remarks :

Density measurement is carried out in accordance with oo

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Remarks: Specified Loading Rate Range = 4.5kN/S t0'9.0 kN/S or (6.8kN/S)

Lab Technician Lab Incharge QC Engineer QC Consultant
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DETEKMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

' Test Standard BS 1881

CLIENT ) {NIBUILD SAMPLED BY : UNIBUILD

PROJECT Alameen Bridge SAMPLING METHOD - BS 188!

[CONSULTANT. AGE Cement Conten/Tvpe 350/GPC

QOWNER WSl 5 §,ial dstali gl (STRUCTURE TYPE 3 L

STING 18-Sep-2023 SPECIFIED STRENGTH : 250 kg/em2

POQURED OUANTIT] i6 NO. OF CUBES MADE 3

@ﬁ; 200 mm date of test _ 25-3ep-2023;

{TARGET SLUMP | 200:230mm TEMPCC 25 |
i

_Sh;;ecimen Reference i | 2 3 T

Age of Test ( Days ) 7 7 7

Average Dimension ( 150 150 150

Weight (2) 8374 8365 8396

Deasity ( kgm 2481 2479 2488

Failure Load ( kN) 545 573 526

Comp. Strength Kg/eyy 247 266 238

Mode of Failure A A A .

Average28 Days 248

Ratio% . 99.37

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983
Satisfactc MODES OF FAILURE AS PER B! Unsatisfactory
e
Remarks :

Density measurement is carried out in accordance with oo

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Remarks : Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Lab Technician Lab Incharge QC E-ngineer QC Consultant
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DETERKMEINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 1881

CLIENT UNIBUILD SAMPLED BY UNIBUILD l
PROJECT Alameen Bridge SAMPLING METHOD : BS 1881
CONSUL li,\'[_ ACE W ! S50/OFC ln
OWNER | LS 5 3ylal Al &g | STRUCTURE TY. . —— ,
DATEOF CASTING,  19-5¢p-2025  |SPECIFIED STRENGTH ; 2B0kgems |
{POURED QUANTIT! 10 NO.OFCUBES MADE _:

CONCRETE SLUMP 200 mm date of test 26-Sep-2023
t‘m“[. \RGETSLAMP | 200:236mm CONCRETE TEMP °C 25

Specimen Reference 1 2 3

Age of Test (Days ) 4 7 7

Average Dimension ( 150 150 150

Weight (8) 8388 8405 8354

Deasity ( kg/m®) 2485 2490 2475

Failure Load (kN) 509 527 547

Comp. Strength Kg/eyy 231 239 248

Mode of Failure A A A

Average28 Days 239

Ratio% 95.68

Remarks :

MODES OF FAILURE AS PER BS 1881 : Part 116 :

1983

Satisfactc MODES OF FAILURE AS PER B! Unsatisfactory

Density measurement is carried out in accordance with oo

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition_for laboratorv cured specimens

Note : T indicates tensile cracking

Remarks : Specified Loading Rate Range = 4.5kN/S to 9.0 kIN/S or (6.8kN/S)
Lab Technician Lab Incharge QC §ggineer QC Consultant
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881

I Vﬂuwm"i’w

CLIENT | UNIBUILD  |SAMPLED BY s UNIBUILD
PROJECT ___ __ﬁ% Alameen Bridge j SAMPLING METHOD ___: BS 1881
CONSULTANT ACE Cement Conten/Tvpe 330/0PC
OWNER oSty Gylall dalali gl | STRUCTURE TYPE. o
DRATE OF CASTING 20-Sep-2023 SPECIFIED STRENGTH ¢ - 250 kg/em2
POURED QUANTIT] 13 NO.OFECUBES MADE __
CONCRETE SLUMP 200 ram date of test 27-Sep-2023
TAR M 200:230mm  |CONCRETETEMP (°Q) 25
Specimen Reference i 2 3
Age of Test ( Days) 7 7 7
IAverage Dimension ( 150 150 150
Weight (g) 8378 8390 8351
Density ( kg/m?) 2482 2486 2474
Failure Load ( kN) 560 517 530
Comp. Strength Kg/efp 254 234 240
Mode of Failure A ! A A
Average28 Days 243
Ratio% 97.13
MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983
Satisfactc MODES OF FAILURE AS PER B! Unsatisfactory

o e A

Jiww fy - koA
Remarks : =
Density measurement is carried out in accordance with oo T s
1881:Part 114 in the as received condition for moist specimens and
in the saturated condition for laboratory cured specimens
Note : T indicates tensile cracking
Remarks : Spcciﬁedb Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Lab Technician Lab Incharge /dé E;;«‘;ineer QC C?usultant
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 1881

CLIENT | UNIBUILD SAMPLED BY UNIBUILD

PROJECT Alameen Bridge SAMPLING METHOD ____: BS 1831

CONSULTANT ACE Cement Conten/Type 356/0?PC

L_(;;VNER SS9 Gylall dalali Lingll ICIURE TY : G
21-Sep-2023 SPECIFIED STRENGTH 250 kg/em2

POURED QUANTIT! 18 NN LBE |

CONCRETE SLUM 200 mm date of test ' 28-Sep-2023

|TARGET sLuve 290:230mm  (CONCRETETEMP (°Q) | 25

Specimen Reference i 2 3

[Age of Test ( Days ) 7 7 7

Average Dimension (1 150 150 150

Weight (g) 8354 8382 8395

Density ( kg/m®) 2475 2484 2487

Failure Load ( kN) 378 511 544

Comp. Strength Kgleg 262 232 247

Mode of Failure A A A

Average28 Days 247

Ratio% 98.71 |

MODES OF FAILURE AS PER BS 1881 : Part 116 :

Satisfactc MODES OF FAILURE AS PER B! Unsatisfactory

Remarks :

Density measurement is carried out in accordance with o>

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Remarks : Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Lab Technician Lab Incharge _-QcEngineer : QC Consultant
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DETERMINATION CF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881

CLIENT _ UNIBLIILD SAMPLED BY 3 UNIBUILD
PROJECT Alameen Bridge SAMPLING METHQOD ¢ BS 1881
CONSULTANT b ACE |Cement Conten/1ype ) 350/0PC
OWNER | @Sl g Gylall dalali 352 |STRUCTURE ANPE .2 | IR E

DATE OF CASTING| 23-Sep-2023 STRENGTH 256 kg/em2
POURED QUANTIT! 13 (NO. OF CUBES MADE ___:

CONCRETE SLUMP 206 mm date of test 36-Sep-2023
TARGET SLUMP 200:230mm CONCRETE TEMP (°C) = 25

Specimen Reference 1 2 3

[Age of Test (Days) 7 7 T

Average Dimension ( 150 150 150 N
Weight (g) 8376 8366 8355

Density ( kg/m?) 2482 2479 2476

Failure Load ( kN) 552 579 535

Comp. Strength Kg/cd 250 258 243

Mode of Failure A A A

Average28 Days 250

Ratio% 100.16

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983
Satisfactc MODES OF FAILURE AS PER B: Unsatisfactory
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Remi‘;irks ; ' @

Density measurement is carried out in accordance with oo

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Remarks : Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Lab Technician ! Lab Incharge |—QC Engmeer _ QC Consultant
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881

CLIENT | UNIBUILD  |SAMPLED BY : UNIBUILD |
PROJECT Alameen Bridge SAMPLING METHOD z BS 1881

——ggw SULTANT ACE Cement Conten/Jype . 350/0PC 1
OQWNER Sl s dlall dalalt 20 |ISTRUCTURE TYPE . ! e

DATE GF CASTING 24-Sep-2023 SPECIFIED STRENGTH & i 250 kgicml
POURED QUANTITY 13 INO. OF CUBES MADE __:

CONCRETE Si UMP 204 mm date of test 1-0et-2623
TARGET SLUMP 260:230mm |CONCRETE TEMP O ¢ 25

Specimen Reference | 1 2 3

Age of Test (Days) 7 7 7

Average Dimension (i 150 150 150

Weight (g) 8361 8408 8361

Deusity ( kg/m®) U477 2491 2471

Failure Load (kN) 504 542 510

Comp. Strength Kg/c 228 246 231

Mode of Failure A A A

Average28 Days 235

Ratio% 94.05

MODES OF FAILURE AS PER BS 1881 : fart 116 : 1983
Satisfactc MODES OF FAILURE AS PER B! Unsatisfactory

Remarks :

{Density measurement is carried out in accordance with 55
1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Remarks :  Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Lab Techniéian Lab Incharge | ~QCEngineer QC Co?sultant
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 1881 ‘
CIIENT UNIBUILD SAMPLED BY i | UNIBUILD
PROJECT Alameen Bridge  |SAMPLING METHOD ___; | BS 1881
CONSULTANT { ACE onten/Tvpe g L 350/0PC
ownER | 405 Gyl 4 2| STRUCTURE TYRE. ... 1 .
DATE OF (‘A“ TIN 2-Sep-2023 SPECIFIED STRENGTH : | 250 kg/iemZ
POURED QUANTIT i3 NO.QECUBESMADE. .. | i
VCRETE SLUT 290G mm date of test 30-Nep-2023
TARGET SLUMP 290:230mm CONCRETE TEMP (°Cy 25
Specimen Reference 1 2 3 L
Age of Test(Days) | 28 28 28 |
Average Dimension (rl 150 150 150
Weight  (g) 8369 8370 8355
Density ( kg/m?*) 248¢ 2480 2476
Failure Load { kN) 592 579 585
Comp. Strength Kg/ed 268 262 265 i
Mode of Failure A A A l
Average28 Days 265
Ratio% : 106.14

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983
Satisfactc MODES OF FAILURE AS PER B: Unsatisfactors

% _7.-.'; N |
ﬁ:’;ﬂ!)”ﬂ "’Lﬁ% [JL__,L B
I v L~ .{ l:; g‘, = O - —t

Remarks :

Density measurement is carried out in accordance with o>

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for iaboratory cured specimens

Note : T indicates tensile cracking

Remarks : Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Lab Technician Lab Incharge Q,Q’Engifxeer QC Consultant
; i "
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881

’M\'T ._ms UNIBUILD SAMPLED BY z UNIBUILD
PROJECT | AlameenBridge |SAMPLING METHOD __ BS 1881
ICONSULTANT J: ACE Cement Conten/Tvpe | SFUOPC
OWNER | 654505 5ol B 2o |STRUCTURE TP, s | st
DATE OF CLASTENQ,& 23-Sep-2023 SPECIFIED STRENGTE & ogend d
POURED QUANTIT) i3 NO.OF CUBES MADE __; |
QQNCR.EEE.‘SLUMH 206 mm date of test Z-Gct‘~2023!
JARGETSLUMP |  200:230mm CONCRETE TEMP(°C) 25

.
Specimen Reference 1 2 3 |
|Age of Test ( Days ) 7 7 7
Average Dimension ( | 150 150 150
Weicht  (¢g) 8402 8391 8347
Density  ( kg/m®) 2489 2486 2473
Failure Load ( kN) 572 562 575
Comip. Strength Xgjc ! 259 228 261
Mode of Failure A A A
Average28 Days 249
Ratin% 99.67

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983
Satisfacic MODES OF FATL.URE AS PER B! Unsatisfactory

i,” U\Lﬂ;‘ { L; }
Remarks :

" {Density measurement is carried out in accordance with po

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for taboratory cured specimens

Note : T indicates tensile cracking

Remarks : Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Lab Technician Lab Incharge _QC fi\gineer QC C?nsultant
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DETEKMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881

CLIENT UNIBUILD SAMPLED BY = UNIBUILD
PROJECT . _ i AlameenBridge |SAMPLING METHOD _ BS 1381
CONSULTANT | ACt . |CementConten/Tvpe 2510PC
OWNER | @b ¢l Aalali &g [STRUCTURE TYPE S
m&:_i b-Sep-2023 SPECIFIED STRENGTH : 200 kgiom
wlr,\xﬂﬁ 22 |NO. OF CUBES MADE __:

CONCRETE SLUMP 150 mm date of test 13-Sep-2023
TARGETSLUMP |  1400:170mm  |CONCRETETEMP(°C) : 25
Specimen Reference 1 2 3

[ Age of Test (Days) 7 7 7

Averige Dimension (n 150 | 150 150

Weight (g) 8264 8236 8314

Density ( kg/m’) 2449 2440 2463

Failure Load ( kN) 422 410 438

Comp. Streagth Kg/ef 191 186 199

Mode of Failure | & A A

AverageZ8 Days 192

Ratio% 96

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983
Satisfactc MODES OF FAILURE AS PER B! Unsatisfactory

Remarks : ————/E 7’}
A : - A '/
> -

|Density measurement is carried out in accordance with oo
1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Remarks : Specified Loading Rate Range = 4.5kIN/S to 9.0 kN/S or (6.8kN/S)

Lab Technician Lab Incharge -4 Engineer QC Consultant
(L~ P A h -
P e e T
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iINDUSTRIZS & CONSTRUCTION

D‘ETRRMINATION GF COMPRESSIVE STRENGTH OF CONCRETE CUBES
-Test Standard BS 1881

CLIENT _ UNIBUILD SAMPLED BY i UNIBUILD
PROJECT | AlameenBridge  |SAMPLING METHOD BS 13851
CONSULTANT ACE Cement Conten/Tvpe 2ISIOPC

OWNER | @S 5 Bylal alelt 29l [STRUCTURE TYPE e |
DATE OF CASTING|  7-Sep-2023 ,CIFIED STRENGTH 200 kg/emz i
POURED QUANTIT! 18 (0. OF CUBES - |
CONCRETE SLi \U’-i 159 tam date of test 14-Sep-2023
TARGEISLLMP | 1400:170mm TE TEMP (°C) _; 25

Specimen Reference i . 2 3 i

|Age of Test (Days ) 7 T 7

Average Dimension ( 150 | 150 150

Weight (@) $314 | 8236 8324

Deasity { kg/m') 2463 2440 2466 |

Failure Load ( kN) 431 420 440

Comp. Strength Kg/egd 195 190 193 o]
Mode of Failure A j A A *
Average28 Days 195

Ratio% 98

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983
Satisfactc MODES OF FAILURE AS PER B! Unsatisfactory

S T

Remarks @

Density mecasurément is carried out in accordance with oo

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Remarks :  Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Lab Technician Lab Incharge QEI En‘gineer QC Consultant
' N A g T
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INDUSTRIES & LUNSTRUCTION

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 1881

CLIENT UNIRUILD SAMPLED BY o UNIBUILD
PROJECT | Alameen Bridge ISAMPLING METHOD ___; S 1881
CONSULTANT ’ ACE Cement Conten/Type 275/0PC
owNER S0 5 kel Aolel &ixgll [STRUCTURE TYPE 2 Jse
DATE _ 16-Sep-2023 SPECIFIED STRENGTH 200 kg/em2
-MANTIT‘ 18

|\CONCRETE SLUMP 150 mm date of test 23-Sep-2023
TARGET SLUMP 1300:170mm CONCRETETEMP{C) & | 25
L"__ == ]
Specimen Reference 1 2 3
Age of Test { Days) 7 7 7

|Average Dimension ({ 150 150 150
Weight (g 8254 8246 8314
Density ( kg/m®) 2446 2443 2463
Faiture Load ( kN) 428 431 451
|Comp. Strength Kg/eig 194 195 204
Mode of Failure A A A
Average28 Days 198
Ratio% 99.0

MODES OF FAILURE ASPER BS 1881 : Part 116 : 1983

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Satisfactc MODES OF FAILURE AS PER B! Unsatisfactory

Remarks :  Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)
Lab Technician Lab Incharge 4 .(ib Engineer QC Consuitant
( 5 = S
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881

3
¥,

ON

~ UNIBUILD SAMPLED BY 3 UNIBLIELD
| Alameen Bridge SAMPLING METHOD ___ BS 1861
o ACE Cament Conten/Tvus ' 275/08C
S 3 Byl dalall dieg)l [STRUCTURE TYRE. i | Jsse
17-Sep-2023 iE TRENGTH. ; 200 kg/cm2
25 NO,OF CUBES MADE
152 mm date of test 24-Sep-2023
14¢0:170mm (CON b °C 3 25
A !
Specimen Reference i 2 3 ;
Age of Test ( Days ) 7 T 7 l
Average Dimension ({150 150 150 '
Weight  (g) 8324 8364 8264
Density ( kg/m?) 2466 | 2478 2449
Failure Load ( kN) 427 451 433
Comp. Strength Kg/ell 194 204 196 1
Mode of Failure A A A |
Average28 Days 198
Ratio% 99.1

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983
Satisfactc MODES OF FAILURE AS PER B! Unsatisfactory

Remarks : j

Densitv measurement is carried out in accordance with oo

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for iaboratory cured specimens

Note : T indicates tensile cracking

Remarks : Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S;

Lab Technician Lab Incharge Q€ Engineer QC Consultant
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBKES
Test Standard BS 1881

mm _ UNIRUILD  |SAMPLED BY : UNIBUILD i
PROJECT, B Alameen Bridge SAMPLING METHOD ; BS 1881
CONSULTANT i ACE Cement Conten/Fype ' - 275/0PC
;ﬁ&ﬁ | Sl 9 Gkl dolali &gl STRU Ty . Jasa
IDATE OF CASJJI\QJ 18-Sep-2023 STRIENGT 290 kg/em2
.'EQSIBEQ Q;l é&lll!‘ 36 : ! 4
CONCRETE SLUY T i50mm date of fesi ! 25-8ep-2023
TARGET Spivip J 1400:170mm SON ETE & 3 'L 25

|
Specimen Reference | i 2 3 i i
Age of Test( Days) E 7 7 7
Average Dimension (li 150 150 150
Weight (g) 8391 8314 8258
Density ( kg/m?) 2486 2463 2447
Failure Load (kN) 462 425 441
Comp. Strength Kg/cii 209 193 200
Mode of Failure A A A
Averagel8 Days 201
Ratio% 100.3 l

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983
Satisfactc MODES OF FAILURE AS PER B: Unsatisfactory

Remarks ;

Density measurement is carvied out in accordance with oo

1881;Part 114 in the as received condition for moist specimens and

in the saturated condition for {aboratory cured specimens

Note : T indicates tensile cracking

Remarks: Specified Loading Rate Range = 4.5kN/S 10 9.0 kN/S or (6.8kN/S)

Lab Technician L.ab Incharge QC Enomeer QC Consuitant
{ ,{ k \._f’ - {:’r—:_"‘m__—i::"’,a
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881

’M\ﬂ UNIBUILD ISAMPLED BY : UNIBUILD ’
MCT Alameen Bridge SAMPLING METHOD ___: BS 1881
CONSULTANT ACE Cement Conten/Tvpe . 275108C
Q—WN ER G s Gylall el ) (STRUCTURE TYRE Jg
DAIE UF CASTING]  19-8ep-2023  |SPECIFIED STRENGTH ; 260 kg/oml
POURED QUANTIT) i BO.-OF(UBEs MLl 2

CONCRETE SLUMP, {50 mm date of test 26-Sep-2023
TARGET SLUMP 1400:170mm  |CONCRETE TEMP (°C) _: 25
Specimen Reference i 2 3

[Age of Test (Days) 7o T 7

Average Dimension (130 150 150

Weight (g) I 8339 8356 8283

Density  ( kg/m®) 2471 2476 2454

Failure Load ( kN) 433 435 426

Comp. Strength Kg/ed 196 197 193

Mode of Failure A A A

Average28 Days 196

Ratio% 97.8

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983
Satisfactc MODES OF FAILURE AS PER B! Unsatisfaciory

Remarks : -
| Bl 10 (e &

Density measurement is carried out in accordance with oo

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

iNote : T indicates tensile cracking

Remarks :  Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Lab Technician Lab Incharge Q€ Engineer QC Consultant
g P / ,-_"'__3' o .!.'_,_-:f/
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 1881

UNI

INDUSTRI

S &

3UILD

CONETRUCT!

CLIENT UNIBUILD SAMPLED BY ;o UNIBUILD
PROJECT Alameen Bridge  (SAMPLING METHOD __; | BS 1881
CONSULTANE | ACE Cement Conten/Type i 275/09C i
OWNER o | @S0l s Gylall dalali &gt STRUCTURE TYPE ;| S
DATE OF CaS{ING! 2u-Sep-2023 SPECIFIED STRENGTH & ; 156 kgremZ
POURED QUANTIT] 27 NO.OFCUBESMADE _ : |
L_C;QNQRETE éi,_gl*.\.ﬂ“_i: 150 mm e of fest 27-Sep-2623 !
TARGET SLUMP J 1460:170mm RETET o 25
Specimmen Reference | i 2 3 -
Ageof Test(Days) | 7 7 7
Average Dimension (q; 150 150 150
Weight (g) . 8355 8328 8329
Density ( kg/m*) | 2476 2468 2468
Failure Load ( kN) 444 428 447
Comp. Strengih kg/eqg 201 i%4 203
Mode of Failure A A A
Average28 Days 199
Ratio% 99.7 !
MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983
Satisfactc MODES OF FAILURE AS PER B! Unsatisfactory !
P g s P
Y s b
Remarks : i \4;?"%?!
Density measurement is carried out in accordance with o3 o s S
1881:Part 114 in the as received condition for meist specimens and
in the saturated condition for faboratory cured specimens
Note : T indicates tensile cracking
Remarks :  Specified Loading Rate Range = 4.5kIN/S to 9.0 kN/S or (6.8kN/S)
Lab Technician Lab Incharge Q€ Engineer QC Consultant
N —F =T
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INCUSTRIES § CONSTRUCTION

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

_ ~ Test Standard BS 1881 _
IMNT B UNIBUILD SAMPLED BY 2 UNIBUILD
PROJECT """E Alameen Bridge SAMPLING METHOD - BS 1881
ICONSULTAN] i ACE Cement Conten/Ivpe L150%C
OWNER | s Gulall Lelal 2,91 |STRUCTURE TYRE s

TE OF CASTING) 31-;5'99'2023 SPECIFIED STRENGTH : _ 200 ke/emi |
POURED QUAN L1} 27 NO.OF CUBESMADE ¢ | |
CONCRETE SLUM 156 mm date oftest 28-Sep-2023 |
TARGELSLLMP | 1400:170mm CONCRETE TEMP °Q) 25

H

Specimen Reference E 1 2 3
Age of Test ( Days ) ; 7 7 7
Average Dimension (qr 156 150 150
Weight  (g) i 8318 8272 8272
Density  ( kg/m®) i 2405 2451 2451
Failure Load { kN) I 431 459 441
Comp. Strength Kg/eyy 195 208 206
Mode of Failure A A A o
Average28 Days 201
Ratio% 100.6 |

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1985
Satisfacic MODES OF FAILURE AS PER B! Unsatisfactory

Remarks : ﬁi!

Density measurement is carried out in accordance with o5~

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for jaboratory cured specimens

Note : T indicate_s tensile cracking

Remarks : Specified Loading Rate Range = 4.5kN/S to 9.0 kKN/S or (6.8kN/S)

Lab Technician Lab Incharge _QC-Engineer QC Consultant
- / i . W
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DETERMINATION CF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881

CLIENT UNIBUILD SAMPLED BY : UNIBLILD
PROJECT | Aiameep Bridge SAMPLING METHOD : BS 1331
CONSULTANT | ACE _ |Cement Conten/Type 275/CPL X
owNER | )41 5 3y Aot 22,9 [STRUCTURE TYPE < B i
DATE OF CASTING|  23-Sep-2023  |SPECIFIED STRENGTH 2006 kgremi ‘
POURED QUANTIT) 7 NO. OF CUBESMADE _:

NC I 150 mm date of test 30-Sep-2023 §
TARGET SLUMP J 1490:170mm |CONCRETE TEMP (°C) __: 25

|

Specimen Reference 1 | 2 3 ‘
Age of Tesi ( Days) 7 7 7
Average Dimension ( 150 150 150
Weight  (g) 8284 | 8323 8253
Density ( kg/m®) 255 | 2466 2445
Failure Load ( kN) 463 427 425
Comp. Strenoth Kg/efd 210 194 " 193 ]
Mode of Failure A | A A ]
Average28 Days 199
Ratio% 99.4

MODES OF FAILURE AS PER BS 1881 : Pasrt 116 : 1983
Satisfactc MODES OF FAILURE AS PER B! Unsatisfactory

P
Tl

o

Remarks :

Density measurement is carried out in accordance with o>

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Remarks :  Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Lab Technician Lab Incharge - QC 'ltfngim;er QC Consuitant
<A et
N = T

-




5
Bt §UNIBUILD
t 4 ”Iq A ¢ ol INDUSTRIES & CONSTRUCT: O
:
DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881 ‘
CLIENT - UNIBUILD SAMPLED BY 2 UNIBUILE E
PROJECT Alameen Bridge SAMPI ,|-3g. :METHOD ; BS 1881 !
CONSULTANT | ACE ag_mggmum 275/0PC ;
OWNER SIS 5 Byl dalalt wu;mm;mgg IXeE dz :
" 24-Sep-2023 W 200 kg/em2 |
POURED QUANTIT 41 NQO.OF.CUBES MADE __: i
TE SI 1i 130 mm date of test 1-Ocr-2023 i
TARGET SLUMP 1400:170mm  |CONCRETETEMP(CQ) | 25 |
rr— i
|
Specimen Reference i 2 3 !
Age of Test ( Days ) 7 7 7 i g
Average Dimension ( 150 150 150 a
Weight  (g) 8288 8277 8324 |
Deusity (ke/m") 2456 2452 2466 i
Failure Load ( kN) 438 438 445
Comp. Strength Kg/cd 199 199 202
Mode of Failure A A A
Average28 Days 200
Ratio% 99.8

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983
Satisfactc MODES OF FATLURE AS PER B! Unsatisfactory

3 e N - .
£ W P-f =5
Cro | € A

Remarks : ‘ @

Density measurement is carried out in accordance with oo

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Remarks: Specified Loading Rate Range = 4.5kN/S t0 9.0 kN/S or (6.8kN/S)

Lab Technician Lab Incharge € Engmeer QC Consultant
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881

CLIENT UNIBUILD |SAMPLED BY ; HNIRUILD
PROJECT 7 | Aiameen Bridge W : BS 1831
CONSULTANT ACE Cement Conten/Tvpe 275/0PC
OWNER S5 3yl a4l |STRUCTURE TYRE 2 dse
DALL OF CASTING 28-Aug-2023 SPECIFIED STRENGTH ; 200 kg/em2
POQURED OUANTIT 36 h LBES MADE

[CONCRETE SLUMP 150 mm daic ol test 25-Sep-2023
ITARGET SLUMP 1400:170mm . RE MP(© : 28
Specimen Reference 1 2 3

Age of Test (Days) 1 28 28 28 !

Average Dimension ('1, 150 150 150

Weight (9 | 8363 $319 8360

Density  ( kg/m?) 2478 2465 2477

Failure Load (kN) 491 497 498

Comp. Strength Kglei 223 225 226 3
Mode of Failure A A A

Average28 Days 225

Ratio% 112.3

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983
Satisfactc MODES OF FAILURE AS PER B! Unsatisfactory

WY Ry Vi
Remarks :

Density measurement is carried out in accordance with oo

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Remarks :  Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

L.ab Technician Lab Incharge —QC /Engineer ) QC Con§ultant
L e =
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881

CLIENT UNIBUILD SAMPLED BY ;1 UNIBUILD
PROQIECT | Aiameen Bridge SAMPLING METHOD - PS 1884
CONSULTANT ACE Cement Conten/Type. 275/0PC
ownER (S0 8,0 dai 500l [STRUCTURE TXRE s dase ;
L’H}E OF CASTING]  29-Aug-2023 TED STRENGTH % 200 ke/em2 ‘
POURED QUANTIT) 36 ‘ / -

'CONCRETE SLUMP 15¢ mm date of test 26-Sep-2023
TARGET SLUMP 1296:170mm CONCRETE TEMP °CY _: 25

Specimen Reference 1 2 3 -T

Age of Test ( Days ) 28 28 28 l

Average Dimension (d 150 150 150

Weight (g 8258 8337 8361

[Density (kg/m®) | 2447 2470 2477 N

Failure Load (kN) 470 484 500

Comp. Strength Kg/c 213 219 227

Mode of Failure A A A

Averagel8 Days 220

Ratio% 109.9

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983
Satisfactc MODES OF FAILURE AS PER B! Unsatisfactory

Remarks : }

Density measurement is carried out in accordance with o>

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for jaboratory cured specimens

Note : T indicates tensile cracking

Remarks :  Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Lab Technician Lab Incharge —C Engineer QC Consultant
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DETERMINATION GF COMPRESSIVE STRENGTH OF CONCRETE CUBES

_ Test Standard BS 1881 _
|CLIENT UNIBUILD SAMPLEDBY = UNIBUILD |
LEAE__!:!IECI i Alameen Bridge mmmmu__, 1| BS 1881 ;
CONSULTANT 1 ACE Cement Conten/Type ; 278/0PC |
lowNER | @51 &l e 0,91 [STRUCTURETYPE. 3 | dige
IDATE OF CASTING 2-Aug-2023 ISPECIFIED STRENGIH = | 240 kg/em2
POUKED QUANTIT] 38 NO. OF CUBES MADE __: |
Con NCRETE SL l—\!h 156 mm date of fess 5 27-Sep-2023
{5Bg‘t] SLUMP i 1400:170mm CONCRETETEMPCQ) & | 25
k'_——_'—:

- : -
Specimen Refereuce l 1 2 3 | '
ﬂe of Test ( Days) E 28 28 28 ‘

Average Dimension ( 150 150 150

Weight (g 8349 8363 8286

Density { kg/m®) 2474 2478 2455

Failure Load (kN) 527 522 540 !

Comp. Strength Kgieyg 239 237 245 ‘

Mode of Faiiure A A A

Average28 Days 240

Ratio% 120.1 ;

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983
Satisfactc MODES OF FAILURE AS PER B! Unsatisfactory

= J\"”(IJ

Remarks :

Densitv measurement is carried out in accordance with oo

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Remarks : Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Lab Technician Lab Incharge QC Eh;ﬁneer QC Consultant
( iy o el
e/ "‘""
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881

CLIENT |  UNIBUILD  |SAMPLED BY : UNIBUILD
PROJECT. Alameen Bridge SAMPLING METHOD & 1. BS 1881
CONSULTANT ACE Cement Conten/Type . 275/0°C
QWNER Gl s Eylall dalad) &g |ISTRUCTURE TYPE ¢ Jsa
DALE OF CASTING: 3-Sep-2023 SPECIFIED STRENGTH @ | 208 kg/eml
POQURED QUANTIT 27 NO.OF CUBES MADE__: :

SIUN 150 mm date of test | t-{et-Z023
TARGETSLUMP | 1400:170mm CONCRETE TEMP (°C) ; 25

- !

Specimen Reference i 2 3 !
Age of Test ( Days) 28 28 28 i
Average Dimeasion ( 150 150 150
Weight (g 8344 8337 8339
Density ( kg/i’) 2472 2470 2471 |
Failure Load (kN) 501 175 521 i
Comp. Strength Kg/ed 227 215 236 IT
Mode of Failure A A A |
Avérage28 Days 226 g
Ratio% 113.1 [ | :

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983
Satisfacic MODES OF FAILURE AS PER B! Unsatisfactory

)
(f \mvfﬂ}"'
Remaiks :

| Densitv measurement is carried out in accordance with s

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Remarks :  Specified Loading Rate Range = 4.5kN/S 10 9.0 kKN/S or (6.8kN/S)

5
Lab Technician Lab lIacharge .~ QC Epgineer QC Con’sultaut
{ = e
\ "'“’y e
N \
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Densitv measurement is carried out in accordance with oo

1881:Part 114 in the as received condition for moist specimens and

in the sawraied condition for laboratory cured specimens

Note : T indicates tensile cracking

Test Standard BS 1881
CLIENT UNIBUILD SAMPLED BY : ! UNIBUILD
PROJECT Alameen Bridge G METHOD & | BS 1881
CONSULTANT. .| . - ACE Cement Conten/Iype | 275/0°C
[OWNER | G g Gyl delall &g ISTRUCTURE TYRE i | ST
DATE OF CASTING 4 4-5ep-2023 SPECIFIED STRENGTH = | 288 kg/ein
PQURER QUANTIE) z NO.OF CUBESMADE _: |
CONCRETE SLUMP! 150 mm date of fesi ' 2-0ct-2023
_W 1308:170mm NC 'ETE o) 25
o > Vi
Specimen Reference i 2 3
Age of Test (Days) 28 28 28 ;
Average Dimension (if 150 150 150 |
Weight  (g) 8357 8269 8279
Density ( kg/m®) 2476 2450 2453 i
Failure Load (kW) | 507 515 516 |
Comp. Sirength Kg/es 230 233 234 f,_,.__
Mode of Failure | A A A
Average28 Days i 232
Ratio% | 116.2
. MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983
Satisfgc_:;g MODES OF FAILURE AS PER B! Unsatisfactory
A v a 2 ol -
P L5 s beds
e
Remarks : = ;,1 ;«e’—"f ;Mi‘_
b | b

Remarks : Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)
Lab Technician Lab Incharge ) ,/QCZIJZ_n"gineer Q1 Counsuitant
L/V S~ | - -;i o
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881

UNIB

P
DL L

INDUSTRIES & CUNSTRUCTIO

B
»,

N

MNT UNIBUILD SAMPLED BY : UNIRUILD
IPROJECT " Ai_aitteen Bridge SAMPLING METHOD 65 18381
CONSULTANT ! | ACE Cement Conten/Tvpe 1750PC
OWNER | @i J.w Aslalt &gl (STRUCTURE TYPE i Ui
DATE OF CASTING !r-—» S §-8ep-2023 SPECIFIED STRENGTH : 4% kglemZ |
POURED OUANTIT 41 NO.OF CUBESMADE __: |
CONCRETE SLUMP 150 mm date of test 2-Gei-2023 '
TARGET SLUMP 1300:170mm CONCRETETEMP CC) ;| 25

|
Specimen Reference i 2 3
Age of Test(Days) | 7 7 7 i {
Average Dimension ( 150 150 150
Weight (g 8290 8328 8286
Density ( kg/m?) 2456 2468 2455
Failure Load (kN) 431 426 433
[Comp. Strength Ke/eg 195 193 196 e
Mode of Failure A | A A
Averagel8 Days 185
Ratio% 9715

___;,ﬂ
“{h

Remarks :

e

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1

Satisfactc MODES OF FAILURE AS PER B! Unsatlsfactog

Density measurement is carried out in accordance with o>

in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

s

1881:Part 114 in the as received condition for moist specimens and

!

Remarks : Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)
Lab Technician Lab Incharge "o “QC Engineer Q(, Consuitant
& r L:--/J’“ e =T
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 1881

CLIENT UNIBUILD SAMPLED BY. : | UNIBUILD
PROJECT Alameen Bridge SAMPLING METHOD | BS 1881
CONSULTANT ACE Cement Conten/Tvpe 275I08C :
QWNER @SS 5 Glat Zatalt 24,90 |STRUCTURETYPE da !
DALE OF CASTING 28-Aug-2823 {SEECIFIED S 200 kg/jcial j
PQURED QUANTIT) 28 Q. OF CUBES ?
ST N 136 mm date of test 4-Sep-2023 ;
;_w 1400:170mm  |CONCRETE TEMP Q) 25 f
Specimen Reference 1 2 3
Age of Test (Days) 7 7 7
Average Dimension (f 150 150 150 %
Weight  (g) 8214 8314 8436
Density ( kg/m”) 2434 2463 2505
Failure Load (kM) 420 411 386
Comp. Strength Kg/cd 190 186 175
Mode of Failure A A A ,
Average28 Days 184
Ratio% 92
MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983
Satisfactc MODES OF FAILURE AS PER B! Unsatisfactory
s =S
= P |
Remarks : i . !/,‘ ' A./..'f::‘-}"'! F‘-i';;i‘g?l
Density measurement is carried out in accordance with oo - L e
1881:Part 114 in the as received condition for moist specimens and
in the saturated condition for laboratory cured specimens
iNote : T indicates tensiie cracking
Remarks : Specified Loading Rate Range = 4.5kN/S t0 9.0 kNS or {6.8kN/S)
Lab Technician Lab Incharge QC Engineer QC Consultant
l}q N 3 -%‘E:E}_ -
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
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D
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Test Standard BS 1881

CIIENT {UNIBLILD SAMPLED BY a UNIBUILD
PROJECT Alameen Bridge SAMPLING METHOD ____: BS 1881 3
CONSULTANT ACE \Cement Conten/Tvpe 275/0PC
QWNER G 5 Gylall daled) &g ISTRUCTURETYPE Ca
DATE OF CASTIN 29-Aug-2023 3P i STRENGTH ¢ 200 kg/cm2
POUREL QUANTIT) 2é NO. OF CUBES MADE___

NC SLUMiA 150 mm idate of test 5-Sep-2023 !
EMLMME | 1400:170mm CONCRETE TEMP °CY ¢ 25

' 5
Specimen Reference i 2 3 i
Age of Test ( Days) 7 7 7
Average Dimension (r{ P50 150 150 Jl
Weight  (g) 8124 8361 8451
Density ( kg/m?) 2447 2477 2504 !
Failure Load (kN) 394 405 455 {
Comp. Strength Kgien 179 184 | 206 ~
Mode oif Failure l A A A
Averagel8 Days 189 |
Ratio% 95 |
MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983
Satisfactc MODES OF FATLURE AS PER B: Unsatisfactory

s Pl “” !

o 7
Remarks :

o

Densitv measurement is carried out in accordance with o>

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for iaboratory cured specimens

Note : T indicates tensile cracking

Remarks :  Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Lab Technician Lab Incharge <Q€ Engineer QC Lonsul(ant
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

/

; Test Standard BS 1881 _
’Q,@L UNIRUILD SAMPLEDBY UNIBLIILD
{pROIECT Alameen Bridge  |SAMPLING METHOD BS 1881
’1 ONSULTANT ACE Q.c.msm.c.gmn_/lm 275/0PC
'ﬁ_xm | Ss Gl dual gl |STRUCTURE TXRE. . .oooi | das
IDATEOF CASTING|  3-Sep2023  |SPECIFIED STRENGIH . . | 206 kg/em2
POURED QUANTIT 27 NO.OF CUBESMADE _: |

CONCRETE SLUMP 150 1em date of test | 10-Sep-2023
TARGET SLUMP 1400:170mm CONCRETE TEMP (CY ; 25

Specimen Reference i Z 3 L i
(Age of Test (Days) 7 7 7 j

Average Dimension (f 150 156 150 j
lweight  (9) | 8254 8314 8264

Density (kg/m®) | 2446 2463 2449

Fajiure Load ( kN) 421 451 400 !
Comp. Strength kg/ey __ i91 204 181 ! |
Mode of Failure A A A ]
{AverageZ§ Days 192 !
Ratio% 96

MODES OF FAILURE AS PER BS i88i : Part 116: 1983

o

RYADY, 3]
UL 2

Remarks :

Density measurement is carried out in accordance with oo

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Remarks :

Satisfactc MODES OF FAILURE AS PER B: Unsatisfactory

é

P

Specified Loading Rate Range = 4. 5kN/S to 9.0 kN/S or (6.8kN/S)

Lab Technician
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QC Engmeer
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881

UNIBUI

INDUSTRIES & CONSTR

LD

CLIENT UNIBUILD SAMPLED BY . UNIBUILD
PROJECT Alarneen Bridge SAMPLING METHOD : BS 1881
CONSULTANT ACE Cement Conten/Type z 275/0PC
QWNER PeokSle Bylall dalali 259 ISTRUCTURETYPE < e i
~ J 5. Qen.2i22 A i 3 K/ cnk {
D QF CASTING!  5-5¢p-2023  |SPECIFIED STRENGTH : | 206 kel |
DAL DL - -
POURED OUANTIT! 3% NO. OF CUBESMADE __: |
ONC : i 130 mm date of test Se 3
TARGET SLUMP 1400:170mm  |CONCRETETEMP(°C) _; | 5
< i —— ]:
Specimen Refereace 1 2 3
Age of Tesi{ Days) A 7 7 i
Age of Tesi{Days) | i =
Average Dimeilsion (J 150 150 150 4!
{Weight (g) 8236 8314 8210
Density { kg/ir®) 2440 | 2463 2433
|
Failure Load { hN) 412 ! 436 415 i
Comp. Strength Kg/ci 187 | 198 188 | e
{ i f
Mode of Failure A } A A 1
AverageZ§ Days 191 i Y
Ratio% 95 l
MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983
Satisfactc MODES OF FAILURE AS PER B! Unsatisfactory
T P gry L . EEER
I '1. | ’@“‘"‘E v 3 E £31 9 5,,_ : ‘«“:};
UY ’ ,%W \ 2 -__p,/ ) EUSUIELS
B 1 0 —, et
gy |
v ;fb":,’g';‘ J"J
E2 X S
Remarks : — & »z @
e % 2 _Ng<
Density measurement is carried out in accordance with o>
1881:Part 114 in the as received condition for moist specimens and
in the saturated condition for laboratory cured specimens
Note : T indicates tensile cracking
Remarks :  Specified Loading Rate Range = 4.5kN/S t0 9.0 kN/S or {(6.8kN/S)
Lab Technician Lab Incharge _QC Engineer QC Consultant
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